Document Number Issue Date Rev. Date
WATEROUS SPL84056 7/2/2025 07/02/25

Waterous CM'04 Special Application
Pipeline Cleaning (Pigging) Pumps Service Parts List

(Iron CM'04 Body Style)

Pump Model Component See Page
View of Body (Top Side) 2
Pump Body Halves View of Cover (Underside) 3
Seal Cooling Line 4
Large
Left Side 5
CM, CMU Large Rear
Intake Adapters
Large
Right Side 6
Large Rear
Tank to Pump Connection /
Transfer Valve 8

WaterousCompany, 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000 www.waterousco.com
Note: When ordering parts, provide Pump, Transmission or PTO Serial Number.




Ref No. Description
B10 Plate-Serial
*B15 Gasket-Set, Body
B22 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B30 Pin-Dowel, 7/16 x 1-1/4 in
B34 Plug-Pipe, Square Hd, 1/4 NPT
B35 Plug-Pipe, Square Hd, 3/8 NPT
B39 Screw-Drive, #6 x 1/4 in
B80 Body-Volute
*B89 O-Ring, 2-1/2 x 2-3/4 in
B96 gggk%’ggltéggngégﬁ B12, B15, B26, B27, B60, B81, B85,
B109 Plate-Serial
B122 Plug-Pipe, Square Hd, 1/2 NPT
B127 Plug-Pipe, Headless, 1/2 NPT
B134 Screw-Hex Hd, 5/16-18 x 1 in
B135 Washer-Lock, 5/16 in
B139 Plug-Pipe, Square Hd, 3/4 NPT
B140 Cover-Pad, Priming Valve
B141 O-Ring, 1-3/4 x 2 in

* Part of gasket kit B96

These parts are used to cover front discharge
opening when no piping is required

Gasket Kit - B96

These parts are used to cover center
discharge opening when no piping is required

B127

B22
(Torque to 85 Ib-ft min)

B30

Pump Body

B139

Serial plate mounted on pump operators panel

SPL84056
Page 2 of 8



Ref No.

Description

*B17 Screw-Cap, Hex Soc Hd, 5/8-11 x 3-1/4 in
*B21 Screw-Hex Hd, 1/2-13 x 1 in

B30 Pin-Dowel, 7/16 x 1-1/4 in

B32 Nipple-Pipe, 1/4 NPT x 1-1/2 in

B33 Tee-Standard, Pipe, 1/4 NPT

B34 Plug-Pipe, Square Hd, 1/4 NPT

*B84 Screw-Cap, Hex Soc Hd, 5/16-18 x 3/4 in
*B91 Screw-Cap, Hex Soc Hd, 1/2-13 x 4-3/4 in
B122 Plug-Pipe, Square Hd, 1/2 NPT
*B130 Screw-Cap, Hex Soc Hd, 1/2-13 x 1-1/2 in
*B131 Screw-Cap, Hex Soc Hd, 1/2-13 x 3-1/2 in

* Torque to 105 Ib-ft minimum

Notes:

*B91

*B91 *B91 *B17 *B17

*B91

B34

*B91

1. Waterous furnishes pump with B34 pipe plugs installed in these holes, but the apparatus builder may

have removed them and installed piping to the drain valve.

2. These are 1/2-13 UNC tapped holes to accommodate the use of jacking screws during disassembly.

B122

B30
/

. ——See note 2

\\\\\\\—*891

*B131 *B17 *B17

Underside View of Pump
CM/CMU used with all models of rotary style transfer valve actuator

B34

See note 1

SPL84056
Page 3 of 8



Ref No. Description
B77 Hose Assembly, 1/4 x 18-1/2 in
B78 Elbow-Male, 1/8 NPT x 1/4 Flare
BO3 Plug-Pipe, Hex Hd, 1/8 NPT
B138 Tee, 1/8 MNPT x 1/8 FNPT x 1/4 in Tube

B93 B78

\\\\\\\—877

B93 B138

Seal Cooling Line
CM/CMU used with all models of rotary style transfer valve actuator

SPL84056
Page 4 of 8



B137
(Torque to 185 ft-Ib min)

B22

*B95

*B12

(Torque to 85 ft-Ib min)

Left Side Universal Intake Adapter

Ref No.

Description

B6 Adapter-Intake, Left Hand
*B12 Gasket, Suction Flange

B22 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B35 Plug-Pipe, Square Hd, 3/8 NPT
B62 Valve-Check

B63 Gasket-Intake Fitting

B74 Rear Intake Fitting

B75 Screw-Hex Hd, 1/2-20 x 2 in
B76 Nut-Hex, 1/2-20
*B95 Gasket - Flange, Discharge
B96 gggkgggté(g)gngé%? B12, B15, B26, B27, B60, B81, B85,
B97 Valve-Flap, Large

B98 Gasket-Fitting, Intake, Large
B123 Bearing-Plain
B125 Bearing-Plain
B126 Screw-Hex Hd, 5/8-11 x 2 in
B137 Screw-Hex Hd, 3/4-10 x 1-3/4 in

* Part of gasket kit B96

BQGX

*B12

ﬁ822
/896

Gasket Kit

Gasket Kit

(Torque to 85 ft-Ib min)

B137
(Torque to 185 ft-Ib min) T

B74

Left Side Large Rear Intake Adapter

B126

(Torque to 185 ft-Ib min)

B74

B75

SPL84056
Page 5 of 8



Ref No. Description
B7 Adapter-Intake, Right Hand
*B12 Gasket, Suction Flange

B22 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B35 Plug-Pipe, Square Hd, 3/8 NPT

B62 Valve-Check
B63 Gasket-Intake Fitting

B74 Rear Intake Fitting

B75 Screw-Hex Hd, 1/2-20 x 2 in
B76 Nut-Hex, 1/2-20

*B95 Gasket - Flange, Discharge

B96 Gasket Kit (Contains B12, B15, B26, B27, B60, B81, B85,
B86, B89, B90, B95)

B97 Valve-Flap, Large

B98 Gasket-Fitting, Intake, Large
B123 Bearing-Plain
B125 Bearing-Plain

B137 Screw-Hex Hd, 3/4-10 x 1-3/4 in

* Part of gasket kit B96

B123 B137

(Torque to 185 ft-Ib min)

B137
(Torque to 185 ft-Ib min)

?822

(Torque to 85 ft-Ib min)

B22
(Torque to 85 ft-Ib min) B75
*B95
B96
*B12 _\
Gasket Kit Gasket Kit
*B12 B22
SPL84056

Right Side Universal Intake Adapter Right Side Large Rear Intake Adapter Page 6 of 8




B12, B15, B26, B27, B60, B81, B85,

c

O

a | £

= | 5

® |~

O | —

Q| x
™
~ n—~
= c o
— | M~ +— M
5 | X o1=)
T | ¥ 5|09
x | | € m
2© |n ¥
L 9| ¢ |3d
55| 2%
5 % 3|33
N O | Om

o
N 9Q [~ | ©

..N|2%69

o 0 0 m| o

14

* Part of gasket kit B96

B96

Gasket Ki

\
\

~—___-1

©
M

-

~———-

B22

SPL84056

Page 7 of 8

Tank to Pump Flange Components



[a—

————

m——————T

B16

Available as an assembly only

- ~
'~
K\V____:\_,/’ ~o
/5:_—-_\ PR S
A X >
\\ / ~ // \\
S, '\\\\ PRt ~o
e \\\\, , ,,——s\ AN
\w/\‘ /:‘ ) Sl
s - S22 \g\\\
- S~ Sl LA RN
N ~-- N RS
~ N N S
~ \ ~
AN N SN
~ \ So
. N \ ~
\ \\ N \\ SO
\\ \\ h \/\\ \\\
“ ~
\ \ \\ ANEN ~
\ s ~
S \ A NN PRl
— \ D N N ~
- \ \ \ ~ PIEN
- /\\ \ \ " ___‘F\\ . S
- ~ \ N ~
- - AN N \ v L . PralN
- \ ~ 7 ~
VoM | ~ ~
S \\ \ | | ~ I: SN S
I3 ~ ~
\ Neme \ \ | N ) N
2 \ NN \ ! N o~
[§ \ \ i = D
\ - ) 1 | 77 ~ >
I~ -1 \ \ 1 1,- \. ) AN
\ = s —— ” ~—-_- o ~
\ _- h | __ AT \ \ 1 s s \? -~ SO
\ L= =N \ \ ! (1' N7 SO - ~
/ P Ty ) - = ——2N [ | P ~J! ~ =D
AT P XN ~ T~ ~ y U
- ST RGN 4 — . | - - - | ~_~-'77
- -7 - S~ 7 Ns-—-7 ~ J -7\ - e
// // N _” P ~— - S - \T 1
S P e N \ T
7’ ~ - \ \ |
P Rl Lo s P //,_\\ /:: P NN \ \ 1 |
P 7~ 57 4 P - 5N I ~ ~ 1
, Va 70N s ~ ~ - \ \ \ ]
, ’ A ¢ e ~— ~ AN 1
VAS A 4 - SN - ~ N AN [
PR A 4 P -~ ~e” - N 2 !
- Vs A - 77N < - 1
| AV ///// ,/ 4 - ’ \ PN 27 | | 1
V4 ////,, 4 V < \ J <2 \ \ ,5,/ I) | H ]
0, //,’I' ‘ (I S e : [ <« | !
7, 7 1 ~ -7 / [ !
/7 rtv 7 o ~ 1
7 1 (‘:’/ ///// y I‘ S - ,// g \ 1 1 Ve !
1 1 ~ o \ L A |
rd 7 ~ - - - ~*L ~ oLty
12, [ - - AN (! ~o |
1,47, I _— -7 /1/ PR ~ 1! S '
It . - - P S~y 1
4 | 2 - N - i - vl ! I
; A \ SRS 2PN
’ - ~ - \
- P ~ [ - A ;A
Vi Z PN # _ ~o - \ \}// Pt LY _
/= > ol //‘<\ RN - ,\l £ P 1 N /
eatad ¥ IR / - e -7 it I 7
s SN ~ ~ P2 < - “\ N -
- - ~ SO ~ < PAavid - / (108N L
L2 N SO~ < > - ey - A N
Lz° '~ ,—’\\_ ~ ~— //I e A - e A -
_z° P P - v ot - O 1
Lz - - O it P I
Lz° . i N | 1 [ Padtd e 1
2z LOoZEETISRG Oy ! e g !
Al , 227 NN r Pt - 1
=z R N ! p’l Rotatad -7 I
DA AP 4 RN W (L-2or o~ I
e e ‘\ P Wy oTaRd - 1
2 e | ¢ R e - e _ il
! ST T J PRI PN . 4
N \,’ A | N 1 - J Ve [N 8 -
~ > o I [ PRl ) ’ 1 \ ;7 7
~ ey 0k i W g 20 o H
o2 > 1 ———- / S I \ P |
~ . , \ T o A R N e il
TS ’/7 \ Yok ) ;!, Lo ! AR SN i
/i
AN P 4! ! g~ e? i a IR i
\ 1 ¢ / - 1 '/I v / H l’l 1 ‘- |
\ 1! ! - ~ 1 ! /N [ yor 7 4 1 1
N 17 i / ,/ ] 1 YA P 7 1
. 70 4 : el A i
/ /
\\l'l:l' |' s / //I 1’ I ! | g "' PR / ) :,
\ vu! \ PR // VaYi | 1 (XA /7 // P i
[T \/,’47 / VAP | A 4 , ’ 1l
1 oyl ~27% s VA H Pl . , RSN
y ‘é’ e 47 = | 7 AN e z 0N Rd
1 \ - /4 ~ - V¢ - ~ \_/ -
[h) ~ - A4 ~ 1 / - 7z - ~ -
| \ === 47, ~ -7 (94 z - ~~
| W 47 7 —_ ~————f - N~
BN 47,4~ -
! AR ;’/‘///T ! -
,
PO NN e | ! 0o
t \ N ~——=2ZZ7 4 -
1521 ~ =27 1 | 1
\ N S===="_ 7
| 1 e - N 1 1
I Vo AN I /
N NS e N I /
: ; AN : /
~ | /
17 ~o | 1 /’/\/
i o R/
1 ~ e
R4 \\t R
S~ L7

B21

Ref No.

Description

B11

Bushing-Stem

B14

Ball-Valve, Transfer

B16

Transfer Valve Housing Assembly

B21

Screw-Hex Hd, 1/2-13 x 1 in

*B26

O-Ring, 1-1/8 x 1-3/8 in

*B27

O-Ring, 5 x 5-1/4 in

B31

Pin-Groove, 5/16 x 1-1/4

*B81

Gasket-Housing, Transfer Valve

B32

B82

Seal-Valve, Transfer

B33

Cover-Valve, Transfer

B84

Screw-Cap, Hex Soc Hd, 5/16-18 x 3/4 in

*B85

O-Ring, 1-5/8 x 1-7/8 in

*B86

O-Ring, 3-1/8 x 3-1/2 in

B38

Spring-Wave, Transfer Valve

B96

Gasket Kit (Contains B12, B15, B26, B27, B60, B81, B85,

B86, B89, BOO, B95)

B116

Transfer Valve Repair Kit (Contains B11, B26, B27, B31,

B81, B82, B86, B88)

* Part of gasket kit B96

B96

Gasket Kit

B31

Transfer Valve Repair Kit B116

Transfer Valve Components

Used with rotary style transfer valve
Actuator parallel (volume) position shown

(.

N AN N
\ N
e \\\\ \ \\\\ NN\
/ O\ AN O\ AN NI /
/ \ NN \ /
s/ QNN X",
/S AN s/
\
A\ N s
N O\ /
O\ s
\ / 4
| \ s
» \ /
IR / -
N -
/ |
/ N 1
\ ~ -
\
// N \ T~ 4
/ N \ -
N \
N /
/ SO\ \ /
NN 0O \ s/,
NN S
s N
///\ \\\\ OO \\\ ////
s/ VLR RN s/
/ RDER R RRRRN g
d NRARRARER — <
- YR\ SO — -
NN /

I\ NN

Cross-Section View

SPL84056
Page 8 of 8



	Sheet1
	Drawing View1

	Sheet2
	Drawing View18
	Drawing View19

	Sheet3
	Drawing View20

	Sheet4
	Drawing View21

	Sheet5
	Drawing View10
	Drawing View12

	Sheet6
	Drawing View16
	Drawing View17

	Sheet7
	Drawing View15

	Sheet8
	Drawing View6
	Section View A-A
	Drawing View22


